

## Certificate of Analysis

Date of Testing: 2024-06-19 15:31:42  
Date of Next Testing: 2026-06-09 15:31:42  
Product Name: **Polythrene(melt flow rate)**  
CAS Number: 9003-53-6  
Specifications & Purity: melt index:3.21g/10min  
Lot #: H2231731  
SKU #: **P119572**  
Version: **0**  
Analysis #: **372174**

Parameter	Limit Values	Result
Flow Rate	3-4 (g/10min)	3.90 g/10min



John Su  
QA & QC Manager